
Water Purification Scheme
for the ACT
A report outlining recommendations for the development of a
water purification scheme for the ACT to deliver purified water
from the Lower Molonglo Water Quality Control Centre to the
Cotter Reservoir.

July 2007



© ACTEW Corporation Ltd 
This publication is copyright and contains information that is the property of ACTEW Corporation Ltd. It 
may be reproduced for the purposes of use while engaged on ACTEW commissioned projects, but is 
not to be communicated in whole or in part to any third party without prior written consent.



Water Security Project

Document No: 313952  Water Purification Scheme for the ACT   i
July 2007 

TABLE OF CONTENTS 

Executive Summary viii
[...]
plants overseas (including USA and South Korea) for the management of brine, driven by 

environmental regulation or cost of land and to avoid evaporation ponds.  A crystallised salt 

product produced by the associated technologies (refer to Section 4.2.3) allows it to be 

transported by road to the ultimate disposal site, avoiding all the issues with pipeline 

construction and operation. 

The disadvantage from an environmental perspective of ZLD is the high energy consumption 

and associated greenhouse gas emissions.  Conventional MF/RO water purification plants with 

no further brine concentration use in the order of about 1 to 1.5 kWh/kL of water produced while 

estimates for an equivalent plant using a ZLD process for brine management are in the order of 

30 kWh/kL of water produced. 

Multi Criteria Analysis (MCA) has been used to assess the most appropriate option for 

management of brine residuals from the WPP and a summary of this process is provided in 

Section 4.4.  For the purposes of Multi Criteria Analysis (MCA), three distinct options have been 

identified for the offsite disposal of crystallised salt, which have different outcomes in terms of 

the criteria and are discussed in further detail below. 

The landfill option would comprise a load based fee for disposal at the site (yet to be 

determined, but Veolia’s Woodlawn site is a possibility, see above). The assessment covers the 

possibility that the salt may have some value for beneficial use for rehabilitation of acid affected 

sites or as chemical feedstock, for example and therefore attract reduced fees and positive 

environmental effects.  

Stockpile was identified as a short term option which could allow for time lag in developing the 

ultimate landfill if this could not happen in the timeframe for delivering the water to Canberra. 

The alternative of storing the crystallised salt on site at LMWQCC in a purpose built facility 

before distribution could have some benefit. This could buy time to allow the WPP to continue to 

operate in the event that the market ceases to take the salt.  This option is similar to other 

crystalliser options in respect of technical issues. The required building to keep rainwater away 

from the salt and to allow front end loader access for 6 months storage is estimated at $5M, 

with a decommissioning and rehabilitation cost of $180,000. 

Transport to Sydney or Wollongong 

Another possible disposal route for crystallised salt is to transport it to an existing sewage 

treatment plant with a deep ocean outfall and dispose of the salt as trade waste.  Some 

preliminary discussion with Sydney Water has indicated that this is feasible.  Possible sites 

would be Malabar or North Head (less likely) in Sydney or the Wollongong plant which already 

has a MF/RO facility to supply Bluescope Steel.  This is seen as duplication (or a sub option) of 

the Crystallise and Truck to Landfill option and is included as an alternative ultimate disposal 



Water Security Project

Document No: 313952  Water Purification Scheme for the ACT   60
July 2007 

route.  It could still be a viable alternative for the ultimate disposal from an evaporation pond 

system as well.  A cost of about $500/t for discharge licence fees and transport is anticipated. 

Landfill

For a majority of the brine/concentrate reduction alternatives, the end disposal mechanism is to 

landfill either the liquid/slurry or solid brine/concentrate.  The amount of material disposed into a 

landfill depends upon which reduction/disposal alternative is used as well as its efficacy.  There 

are a number of considerations that must be taken into account when identifying potential 

disposal sites including: 

  disposal of liquid waste may not be permitted at every facility and can be significantly 

more expensive if disposal of liquid waste is required to be done in drums; 

  many landfills have a requirement that at least 50 percent of the material to be placed 

in the landfill must be in solid form; 

  there are high transport and permit costs associated with disposing industrial material 

in landfills; and 

  disposal fees can vary dramatically by landfill facility. 

Beneficial Reuse 

Initially it was thought that some commercial use could be found for the salt components of the 

brine, for example, chemical feedstock, which might cover the costs of dewatering.  

However, the composition of the salts present and the contamination with soluble organics 

mean that the salt is of limited commercial value. It is recognised that there still may be some 

value in the salt for remediation or other purposes and that this could become the ultimate 

disposal route for the dry product from a number of dewatering options.  

Transport of water by road is expensive and dewatering of the brine stream on site is expected 

if this option is selected.  This option for disposal is therefore incorporated by differentiating 

between landfill and market for ultimate disposal of the dry, dewatered salt from other treatment 

processes.  This avoids the estimated $500/t for ultimate disposal to landfill. 

Using the costs developed for the dewatering processes, it is possible to estimate a break even 

price for the salt over the 25 year project life, not including transport costs from the final 

dewatering step (evaporation ponds or crystalliser). These are:

  a 25 ML/d plant with crystalliser at LMWQCC, break even price is approximately 

$1140/t (dry mass);  

  a 25 ML/d plant with onsite evaporation ponds, break even price is approximately  

$1,240/t (dry mass); and 

  a 25 ML/d plant  with pipeline to evaporation ponds at Woodlawn mine site,  break even 

price is approximately $1,430/t (dry mass).  

An issue for the disposal to a market is that the market may not be reliable, or may not want to 

accept all of the approximately 10 t/d. Another, alternative disposal route would then be 

required. 

4.2.5 Water Purification Plant Pretreatment Options 

One of the finished water quality target requirements for any water purification plant for the ACT 

is to ensure water quality meets both human health and environmental requirements for release 



Water Security Project

Document No: 313952  Water Purification Scheme for the ACT   61
July 2007 

into the Cotter Reservoir.  This requirement extends to ensuring that nutrient concentrations 

(total nitrogen and phosphorus) in the water returned to the Cotter Reservoir are at levels that 

do not impact on the aquatic life in the reservoir or trigger algal growth blooms. 

The water treatment processes proposed do not effectively reduce nutrient (total nitrogen and 

phosphorus) levels to a sufficiently low level, therefore, additional pre or post treatment must be 

added to effectively manage the reduction of nutrients. 

Biological denitrification is the most effective process to target nitrogen in association with the 

WPP.  This is best achieved prior to the WPP through the use of purpose designed anoxic 

reactors within the existing LMWQCC facility (treating all or part of the plant flow) or can be 

achieved in purpose designed denitrifying units (filters or reactors) located immediately 

upstream of the WPP. 

For the two alternative WPP process options, the following nitrate guidelines are seen as 

applicable: 

  a WPP with dual membrane (RO) technology would require an additional upstream 

denitrification facility to reduce nitrate feed concentration from the anticipated WWTP 

upgrade concentration of 12 to 15 mg/L to less than 5 to 7 mg/L.  This would achieve a 

less than 0.7 mg/L nitrate after the WPP (RO membranes can reject 80 to 90% of 

nitrate); and 

  a WPP with ozone/BAC technology would require an additional upstream denitrification 

facility to reduce nitrate feed concentration from 12 to 15mg/L to 1mg/L or less as there 

is no removal of nitrate in the ozone/BAC process. 

With these guidelines in mind the following are the options for further biological denitrification at 

LMWQCC. A detailed assessment of these options is outlined in CH2M HILL 2007b.  

  recommissioning of the existing denitrifying columns on the full plant flow with new 

methanol dosing facilities.  Solids generated in the columns would be captured in the 

existing downstream tertiary filters and  feed to the WPP would be from upstream of the 

chlorine contact tank; 

  recommissioning part of the existing denitrifying columns to treat a side stream flow 

with new methanol dosing facilities. This would require flow splitting arrangements at 

the inlet to the columns and tapping into and modifying the transverse effluent channel 

running underneath the columns to keep the denitrified flow isolated from the main plant 

flow.  A new solids separation stage, for example, DAFF or cloth filter would likely be 

required to avoid overloading of the WPP;  

  reconfiguring the operation of the LMWQCC treatment plant to increase carbon load to 

the secondary process, increasing mixed liquor return (MLR) flows and potentially 

dosing methanol to the process; 

  construction of new purpose built secondary denitrification reactor and methanol dosing 

facilities to treat the full LMWQCC plant flow, connected to the existing reactors and 

feeding mixed liquor back to the mixed liquor channel for settling in the existing 

clarifiers;

  Construction of new purpose built denitrifying reactor and methanol dosing facilities for 

treatment of a side stream only as part of a new membrane bioreactor (MBR) tank.  

There are two configurations for this option; firstly take mixed liquor from zone 8 or the 

mixed liquor channel and return activated sludge (RAS) back to the new anoxic tank.  



Water Security Project

Document No: 313952  Water Purification Scheme for the ACT   62
July 2007 

Secondly take clarified effluent and pump it to a new anoxic MBR facility, which could 

be located at the proposed site for the WPP; 

  construction of new purpose built denitrifying filter with incorporated backwashing 

facilities and methanol dosing for the WPP.  This could be fed with clarified effluent to 

reduce energy requirements to pump feed water to the denitrifying filter. This would 

also reduce flow to  the existing tertiary filters; and 

  construction of new purpose built moving bed biological reactor (MBBR) with 

associated facilities and methanol dosing for the WPP.  This could be fed with clarified 

effluent to reduce energy requirements to pump feed water to the denitrifying filter. This 

would also reduce flow to the existing tertiary filters.  

Selected Denitrification Treatment Processes 

Based on the evaluation of the alternatives the preferred option for upstream nitrate reduction at 

this stage of planning for both alterative process trains is the inclusion of denitrifying filters, 

treating secondary clarified or filtered effluent upstream of the WPP process train.   

Issues such as the current site constraints, flexibility in operation and cost effectiveness were 

considered, as was the location of the denitrification filters adjacent to the proposed WPP plant 

site. 

4.3 Water Purification Plant Process Selection

Four main process options for the WPP were selected for further evaluation, two utilising 

MF/RO and two ozone/BAC.  All options incorporate WPP Pretreatment (denitrification facilities) 

and wetlands. 

The Dual Membrane Option 1A treatment process is depicted in the simplified process flow 

diagram in Figure 4-5. 

Figure 4-5 - Option 1A – Dual Membrane - Simplified Process Flow Diagram 

Influent
Existing LMWQCC 

Facility with 
Denitrificatiion Filter

MF/RO/UV Wetlands
Cotter 

Reservoir

Salt Management 
 Options

Crystallizer, salt to 
market

TDS approx 490 
mg/L

TDS approx 
50 mg/L

TDS approx 3000 mg/L



Water Security Project

Document No: 313952  Water Purification Scheme for the ACT   63
July 2007 

The dual membrane option 1B treatment process is depicted in the simplified process flow 

diagram in Figure 4-6 below.  The difference between this option and option 1A is the method 

used for disposal of the brine waste from the RO. 

Figure 4-6 - Option 1B – Dual Membrane - Simplified Process Flow Diagram 

An alternative to dual membrane, option 2A treatment process, is depicted in the simplified 

process flow diagram in Figure 4-7. 

Figure 4-7 - Option 2A – Ozone/BAC - Simplified Process Flow Diagram 

An alternative to dual membrane, option 2B treatment process, is depicted in the simplified 

process flow diagram in Figure 4-8 below.  This option has MF included. 

Figure 4-8 - Option 2B – Ozone/BAC - Simplified Process Flow Diagram 

Both the dual membrane and ozone/BAC process options employ technologies that have been 

proven worldwide for indirect potable use using the multiple barrier approach.  

When examining indicative pathogen removal from the treatment processes and comparing 

water quality produced by the different process streams.  It can be seen that MF/RO options 

have marginally better performance than the ozone/BAC options (CH2M HILL 2007b). However, 

both perform well above minimal requirements for supply of water to the Canberra water supply 

system. 



Water Security Project

Document No: 313952  Water Purification Scheme for the ACT   64
July 2007 

The RO membrane can reject nitrogen from 80 to 90% and it is therefore possible for the 

MF/RO option to achieve the water quality objectives in the Cotter Reservoir without further 

treatment.  The wetlands for the dual membrane option should be sized for temperature 

reduction only. 

For the ozone/BAC options nitrogen reduction would be achieved using denitrifying filters, as 

the denitrifying filters would reduce the nitrate nitrogen to approximately 1.0 mg/L as against the 

target 0.7 mg/L, the wetland has been designed to remove the remaining 0.3 mg/L. 

4.3.1 Multi Criteria Analysis for the Selection of Water Purification Plant 
Processes

To assist in comparing process options for this scheme, a Multi Criteria Analysis (MCA) was 

undertaken.  Assessment of the options has been carried out by MCA because of the 

complexity of the information to consider.  MCA is a decision making tool that enables 

comparison of items of different units and content, on quantitative and qualitative, objective and 

subjective items and is a means to assess the relative merits of nominated options against a 

specified range of criteria.  This is discussed further in CH2M HILL 2007b.  

Two levels of MCA have been undertaken with the first focused specifically on salt management 

options (described in detail in Section 4.2.4) associated with the management of brine from an 

RO plant.  The second considered differing water treatment process trains together with salt 

management options as discussed in Section 4.2.2. 

The MCA of water purification treatment processes and salt management options captures 

expected performance of the above four water treatment process options (Table 4-2) against 

the following criteria:

  technical; 

  community; 

  environmental; 

  regulatory; 

  estimated time required; and 

  cost. 

The result of the assessment is a relative ranking of options from preferred to least preferred. 

Table 4-2 - Options Selected for Evaluation

Option Number Process Wetlands Salt Disposal 

1A MF/RO/AOP Temperature 
adjustment only 

Crystallise on site 
and dispose of salt 
to market 

1B MF/RO/AOP Temperature 
adjustment only 

Brine discharge to 
River

2A Ozone/BAC/AOP Nutrient Polishing Not required 

2B Ozone/BAC/MF/AOP Nutrient Polishing Not required 

The MCA results show strongest performance in the two options 1A and 1B involving MF/RO 

(salt crystallised and reused commercially, or brine discharged to river). Option 1A’s 



Water Security Project

Document No: 313952  Water Purification Scheme for the ACT   65
July 2007 

weaknesses lie in the Technical criteria, while Option 1B’s weaknesses are visible in the 